
 

 

 

    
 

City of Soldotna  
2015 Soldotna Drainage Master Plan  

 

City of Soldotna, Alaska 
February 15, 2016 
 
 
 
 
 
 
 
 
 

 
 
 

  

  
  

 

 



 

This page is intentionally left blank. 

 
 



City of Soldotna 
 2015 Soldotna Drainage Master Plan 

 

Table of Contents 

1 Introduction .......................................................................................................................................... 1 
1.1 Authorization ............................................................................................................................. 1 
1.2 Purpose ..................................................................................................................................... 1 
[...]
accomplished by removing the weir plate between the wet well sections. Each pump is 
equipped with a 10 horsepower (HP) V-belt motor. Screw pumps 1 and 3 were rebuilt in 
2007 and 2009, respectively. Screw Pump 2 has not been rebuilt. Table 10 shows the 
screw pumps’ manufacturer, size, capacity and motor power.  

  February 15, 2016 | 29 



City of Soldotna 
Wastewater Facilities Master Plan 

Table 10. Influent Pumping Information 
Description Value 
Manufacturer CPC Engineering 
Number of Pumps 3 
Type Screw pump 
Size 30 inch 
Capacity 1,215 gpm (1.75 MGD) each 

1,215 (1.75 MGD) firm 
2,430 gpm (3.50 MGD) total 

Motor power 10 hp 

 

 

Figure 12. Influent Screw Pumps 
Figure 12 shows the influent wet well and pumping area. The plant staff indicates that the 
screw pumps have been reliable and they like the current influent pumping system. With 
all three pumps operating, the influent pump station has the capacity to handle the peak 
flows currently seen at the plant as well as projected future flows, assuming I&I flows do 
not increase significantly. Reducing I&I peak flows to the facility would help insure the 
current pumps could meet all peak hour flow events during the planning period.  

 Screening 

Flow from the screw pumps continues through a mechanical filter screen consisting of 
5/8-inch openings with a backup 1-inch opening bar screen. The primary screen, the 
mechanical screen, deposits screenings into a chute for collection and disposal at the 

30 
 



City of Soldotna 
 Wastewater Facilities Master Plan 

 

landfill. The backup screen, the bar screen, is located in a bypass channel parallel to the 
mechanical screen.  

The mechanical screen is a Parkson Aquaguard installed around 1993. Table 11 shows 
the screen manufacturer and Figure 13 shows the existing screening equipment. Plant 
staff indicated that they are satisfied with the equipment. From visual inspection of the 
equipment there did not appear to be any broken teeth on the screen.  There is currently 
no washer or compactor for the screenings and this should be considered in any facility 
upgrade. Although, the plant staff indicated they do not mind the current disposal method 
for the screenings and grit with a wheel barrow and skid loader. Accumulated screenings 
and grit quantities are approximately 20 cubic feet every two days. 

Table 11. Mechanical Bar Screen Information 
Description Manufacturer 
Mechanical Barscreen   Parkson Aquaguard 

 

 

Figure 13. Existing Mechanical Bar Screen and Screenings Disposal 
The rated capacity of the current screen appears to be satisfactory. The screen has a 
reported rated capacity of 3.5 MGD and should be adequate for most flows seen at the 
plant. The equipment is old, however, and may not provide the removal efficiency it once 
did. Based on information obtained from plant staff regarding the accumulation of solids 
in downstream unit processes, it is likely that the screening equipment is not adequate 
for peak hour flows. Screening capacity should be verified to ensure adequate capacity 
exists. 

  February 15, 2016 | 31 



City of Soldotna 
Wastewater Facilities Master Plan 

 Grit Removal 

A single 10’x10’ Deritus™-type horizontal grit chamber is used for grit removal, Figure 
14. Wastewater enters the grit chamber through an influent box with flow-straightening 
vanes. The vanes promote uniform flow across the chamber. Inside the grit chamber, a 
rotating rake moves grit to a collection area. A grit screw conveys grit out of the chamber, 
where it is deposited in a wheelbarrow and manually loaded onto a conveyor belt, 
covered with lime, and then hauled to the landfill for disposal. The original screw 
conveyor was modified by plant staff shortly after installation. Grit quantity is about 1 full 
wheel barrow a day. The bucket is dumped every other day. Table 12 shows the 
manufacturer and other parameters of the grit chamber and Figure 14 shows the existing 
grit equipment and conveyor. 

Table 12. Grit Removal Information 
Description Value 
Manufacturer Peabody Wells 
Number of Units 1 
Area 100 SF 
Capacity 2.8 MGD 
Overflow rate at peak 17,000 gpd/SF 

 

 

Figure 14. Existing Grit Removal Equipment and Screw Conveyor 
The grit chamber performance is primarily dependent on flow rates. The theoretical 
capacity of the unit for 50 degrees (°) F liquid temperature, the normal temperature of the 
sewage in the Soldotna WWTP, is 2.8 MGD. The theoretical required capacity, with 
consideration for future maximum daily flow rates of the grit system for 2035, is 0.89 
MGD. The capacity is adequate for maximum daily flows at this time; however, the 
system may be inadequate for peak hour events. As peak hour flows exceed 2.8 MGD, it 
is likely the grit removal system is not effectively removing grit from the wastewater 
stream and allowing solids to accumulate in downstream unit processes (the aeration 
basins). 

The age of the grit system is beyond its expected useful life with over 30 years in 
operation. Replacement of the grit system would reduce its risk of failure. The grit 

32 
 



City of Soldotna 
 Wastewater Facilities Master Plan 

 

removal screw pump is now 25 years old and is also at the end of its expected useful life. 
Its original design was immediately modified due to bearing failure problems. It has 
performed well since the initial modifications were made. This system should be 
considered for replacement due to its service age. 

3.5 Biological Treatment Process 
The biological treatment process is composed of two components: aeration basins and 
secondary clarifiers. Aeration basins were designed to provide an environment to oxidize 
BOD and ammonia in the wastewater. The secondary clarifiers were designed to 
separate solids from the treated wastewater to permit return of the biological components 
to the aeration basins. 

3.5.1 Activated Sludge System – Aeration Basins 
The activated sludge system consists of two parallel aeration basin trains each 115 feet 
long, 23 feet wide, and a wastewater depth of 16 feet. Both basins are located under an 
aluminum cover with a walkway in the center. Typically, one basin is operated until the 
influent flow reaches 0.60 MGD then the second basin is brought into service. 

In the fall, one basin is taken off-line to be drained and cleaned. During this time, 
maintenance is also performed on the diffusers. During the winter time, air is continually 
blown through the diffusers in the empty basin to reduce condensation in the Aeration 
Basin Building. In 2006, the original coarse bubble diffusers were replaced with new fine 
bubble diffusers to improve oxygen transfer and efficiency in the basins. The existing 
diffusers are Sanitaire 9” membrane disc diffusers with 468 diffusers installed per tank; or 
a total of 936 aeration basin diffusers. 

Dissolved oxygen (DO) probes are located at the head of the basins. The plant staff 
should consider relocating the probes to approximately one third of the way down the 
tanks to optimize operation. The air rate is controlled based on set oxygen levels at the 
DO probes with a control valve on each of the supply lines to the basins. There are no 
other zone controls for the basins. Typically, the DO target level is 2 to 3 mg/L. The 
addition of more controls over the DO in the basins would provide better operational 
flexibility.  

 Current Basin Operation 

DO has been increasing in the aeration basins over the years. Operators indicate this is 
to manage growth of filamentous organisms in the aeration basins. Figure 15 presents 
aeration basin DO between 2005 and 2014. 

The Mixed Liquor Suspended Solids (MLSS) maintained in the aeration basins appears 
to vary significantly, as illustrated in Figure 16. Operators cite lack of control of the 
RAS/WAS pumps as a reason for varying MLSS. Concentrations can reach 4,000-5,000 
mg/L, which is not necessarily problematic, but the operational goal for the facility is 
approximately 3,200 mg/L. While higher MLSS concentrations aren’t necessarily 
problematic, the rapid changes in MLSS can be problematic – no bioreactor performs 
well under rapidly changing conditions. Variations can occur when trying operational 
changes in the RAS/WAS, or when basins are taken offline for winter operation. 

  February 15, 2016 | 33 



City of Soldotna 
Wastewater Facilities Master Plan 

 

 

Figure 15. Aeration Basin Dissolved Oxygen, 2005 – 2014 

 

Figure 16. Aeration Basin Mixed Liquor Suspended Solids, 2005 – 2014 
There appears to be no relationship apparent between the Food-to-microorganism ratio 
(F/M) and Sludge Volume Index (SVI) at the facility, as illustrated in  

34 
 



City of Soldotna 
 Wastewater Facilities Master Plan 

 

Figure 17. Problems were encountered with SVI from 2010 to 2011 timeframe but were 
believed to be impacted by filamentous organisms. Operators report SVI has been much 
better since that time. 

 

 

Figure 17. Aeration Basin F/M and SVI, 2005 – 2014 

3.5.2 Activated Sludge System – Aeration System 
Three 75 HP centrifugal blowers (Lamson Model 857-0-0-7-0-0AD), located in a separate 
room of the Headworks Building, provide air to the aeration basins and aerobic digesters. 
The blowers take inside air directly from the Blower Room. Air is supplied for both the 
aeration basins and the aerobic digesters through one main air supply line. The blower 
operating condition is approximately 1,600 SCFM at 9.0 pounds per square inch gage 
(psig). 

Typically, one aeration blower is operated at all times whether one or two aeration basins 
are in operation. At times, peak flow periods require two blowers to be in service. DO in 
the aeration basins is controlled with one probe at the beginning of each basin. Table 13 
presents a summary of the components in the aeration system. 

  February 15, 2016 | 35 



City of Soldotna 
Wastewater Facilities Master Plan 

Table 13. Aeration System Information 
Description Value 
Aeration Basin  
   Number of Units 2 
   Size (L x W x D) 115 FT x 23 FT x 16 FT 
   Volume 0.317 MG Each 

0.633 MG Total 
Aeration System  
   Type Fine Bubble 
   Diffuser Manufacturer Sanitare 
   Number of Diffusers per Basin 468 
   Number of Blowers 3 
   Blower Type Centrifugal 
   Capacity 1,600 scfm each 

3,200 scfm each 
   Motor Size 75 hp each 

The three existing centrifugal blowers, Figure 18, that serve the WWTP are approaching 
the end of their useful lives (approximately 20-30 years), and represent an older, less 
efficient means to supply the air flows needed at the facility. Preliminary evaluation 
suggests the installation of high speed turbo (HST) blowers at the plant to replace the 
existing blowers could result in considerable energy savings and long-term operational 
savings for the City. 

 

Figure 18. Existing 75 hp Lamson Blowers 

36 
 



City of Soldotna 
 Wastewater Facilities Master Plan 

 

 Activated Sludge System – Secondary Clarifiers 

The Soldotna WWTP operates three secondary clarifiers. Two smaller secondary 
clarifiers (clarifiers 1 and 2) were included in the original plant and are relatively shallow 
based on current design standards, with a 10-foot side water depth. A third, larger 
clarifier (clarifier 3) was added with the 2006 plant upgrades. Under normal operation, 
the larger clarifier provides the required process clarification, one of the smaller clarifiers 
provides additional polishing, and the other smaller clarifier functions as a surge tank. 

The two small clarifiers that were constructed in the 1970s have not been refurbished. All 
internal mechanical components and gear boxes are worn and in need of replacement.  

One of the original clarifiers is used for additional polishing. Using the clarifier decreases 
effluent turbidity which decreases UV bulb maintenance, saving operating costs. 

The second smaller clarifier is used as an equalization basin for sludge decanting and 
belt filter press pressate. Using the clarifier allows these two high strength liquid streams 
to be metered into the influent stream over 12 to 36 hours. This decreases the chance of 
upsetting the treatment process and lowers O&M costs associated with these 
disruptions.  

Using the clarifiers for these purposes helps lower O&M costs and levels manpower 
needs. 

Table 14 provides details of the secondary clarifiers. The staff has indicated that stray 
current occurs from the secondary clarifier 3 that was installed in 2006. The clarifier has 
zinc anode. These were replaced after 8 years of use. The rapid usage of the anodes 
has been linked to stray currents.  

During the winter, snow accumulates between the old clarifier doors and the scum box. 
In addition, the opening between the scum box and the door entrance is too narrow for 
the skid loader. A recommended upgrade is to cover this area to avoid snow 
accumulation in the future. 

Table 14. Secondary Clarifier Information 
Description Value 
Clarifier 3  
   Number of Units 1 
   Diameter 60 FT 
   Depth 15 FT 
   Surface Area 2,375 SF 
Clarifiers 1 & 2  
   Number of Units 2 
   Diameter 30 FT 
   Depth 10 FT 
   Surface Area 1,413 SF (Total) 

  February 15, 2016 | 37 



City of Soldotna 
Wastewater Facilities Master Plan 

 Activated Sludge System – RAS System 

A RAS/WAS pump station was installed at the plant as part of the 2006 modifications. 
The design included separate RAS and WAS wet wells and a Control Building. Due to 
design and construction issues with the pump station, the operators have struggled to 
keep pumps in operation and maintain process control. In 2015, modifications were 
made to the RAS/WAS system that addressed and alleviated these problems. 

RAS flow is controlled manually with a valve at the pump wet well. The flow is adjusted to 
maintain approximately 6,200 mg/L RAS TSS concentration. Table 15 provides a 
summary of the RAS system.  

Table 15. RAS Pumping Information 
Description Value 
RAS Pumping  
   Manufacturer Flygt 
   Number of Pumps 2 
   Type Submersible Pump 
   Size 30 Inch 
   Capacity 1,215 gpm (1.75 MGD) 
Motor Size 10 hp 

 Disinfection 

In 2006, a new UV disinfection system was installed to replace the previous chlorine 
disinfection system. UV disinfection utilizes UV light to prevent microorganisms from 
reproducing (called “inactivation”). The UV lamps emit a minimum of 40 mJ/cm2 of light 
energy at the specific wavelength of 254 nm. The Soldotna WWTP UV disinfection 
system is a vertical bulb arrangement. Maintaining an even water control through the 
bulbs is essential and a weir is used to maintain level control through the system. Over 
time, algae and other organics can build up on the bulbs. The typical bulb cleaning 
frequency for the WWTP is every six weeks during the winter and every three weeks 
during the summer. Overall, the WWTP does not have significant algae issues for the UV 
system and the system has performed well. No chemicals are needed in this process 
normally, although they could be used to clean the bulbs on an as-needed basis. The UV 
system Programmable Logic Controller (PLC) needs to be upgraded and integrated into 
the overall WWTP Supervisory Control and Data Acquisition (SCADA) system. Table 16 
shows basic information for this system. 

Table 16. UV Disinfection Information 
Description Value 
Manufacturer Inflico/AquaRay 40 
Type Vertical Tube 
Number of Modules 3 
Number of Bulbs per Module 40 
Watts per Module 3,000 

38 
 



City of Soldotna 
 Wastewater Facilities Master Plan 

 

Description Value 
Type of Level Control Weir 
Bulb Life (approximate) 10,000 hours 
Bulb Cleaning Frequency Winter: Every 6 weeks 

Summer: Every 3 weeks 

 Effluent Disposal 

Treated effluent is discharged to the Kenai River through an outfall consisting of a 
21-inch diameter corrugated metal pipe (CMP). There are conflicting records on the 
outfall, which indicate it could be a reinforced concrete cylinder pipe rather than CMP. 
The pipe extends 150 feet out into the Kenai River channel and ends in a headwall. A 
[...]
potential effluent limits for metals, copper and zinc, which are anticipated in the next 
APDES permit may need wastewater treatment process modifications to attain them. 
The relatively low copper and zinc effluent limits would be difficult to treat within the 
WWTP because of high capital cost for enhanced clarification and filtration equipment, 
long term operational costs for chemical addition, and overall operational complexity of 
metal removal. The recommended method for compliance is a two-pronged approach to 
address the metals issue outside of the WWTP processes. This approach would seek to 
lower these metals in the drinking water system prior to entering the sanitary sewer 
system and ultimately the plant and develop of site-specific metals criteria for the effluent 
permit limits at the discharge point in the Kenai River, as recommended by ADEC and 
EPA. 

While there are no pressing upgrades required based on treatment capacity or process, 
there are a number of improvements that the City of Soldotna may consider to reduce 
operational costs and to replace equipment that reaches the end of its useful life. Due to 
the relatively small scale of the plant, significant capital investments made solely to 
reduce operational costs would be difficult to justify in most cases, but when done in 
combination with scheduled replacement or upgrade for other reasons sufficient benefit 
may be realized within a reasonable time frame. Recommended capital improvements 
are described below. 

5.1 Replace Existing Centrifugal Blowers with High Speed 
Turbo Blowers (2016-2020) 
Based on current average air flows and anticipated future operation of the plant, the 
installation of new high–efficiency blowers would result in significant energy savings and 
pay for itself within several years of operation. The three existing centrifugal blowers that 
serve the WWTP are approaching the end of their useful lives (approximately 20 to 30 
years), and represent an older, less efficient means to supply the air flows needed at the 
facility. Preliminary evaluation suggests the installation of HST blowers at the plant to 
replace the existing blowers could result in considerable energy savings and long-term 
operational savings for the City. It is recommended that the new blowers be installed in a 
new building located between the existing headworks and aeration basins. An option to 
isolate the existing blower room in the headworks building was evaluated but not 
recommended based on constructability and long-term recommendations for the 
Headworks Building (described below). 

5.2 Construct a Vactor Truck Dump Station (2016-2020) 
A small dumping station for Vactor© trucks, including a tipping floor and drying area, 
would be a relatively small capital investment that would provide savings for operational 
costs and time. Currently, it takes two operators approximately three fourths of a day to 
run the Vactor© trucks to KPB landfill for dumping. Having an on-site option at the plant 

February 15, 2016 | 77 



City of Soldotna 
Wastewater Facilities Master Plan 

would free up operator time and provide savings on fuel, windshield time, and wear and 
tear to the vehicles. 

5.3 Headworks Building Roof Repair (2016-2017) 
It is recommended to perform the roof repair to the existing Headworks Building to help 
extend its useful life and allow operating of the headworks processes until a replacement 
headworks building is constructed. It is not recommended to do large scale equipment 
replacement or building renovation on the existing building to maintain its operation as a 
headworks because of the extent of repairs and upgrades required and that the 
headworks processes must remain operating during construction.  

5.4 Convert the Existing Cold Storage Building to Warm 
Storage (2017) 
When the existing storage buildings were constructed, only approximately half of the 
area was developed for warm storage due to funding limitations. Converting the cold 
storage to warm storage would provide space for storage of temperature sensitive 
equipment and chemicals and provide a valuable work area for the operators to maintain 
equipment, vehicles, etc. 

5.5 Refurbish Clarifiers 1 and 2 (2020) 
The two small clarifiers that were constructed in the 1970s and have not been 
refurbished. All internal mechanical equipment and gear boxes are worn and in need of 
replacement.  

One clarifier is used as for effluent polishing. Using the clarifier decreases effluent 
turbidity which decreases UV bulb maintenance, saving operating costs. 

The second clarifier is used as an equalization basin for sludge decanting and belt filter 
press pressate. Using the clarifier allows these two high strength liquid streams to be 
metered into the influent stream over 12 to 36 hours. This decreases the chance of 
upsetting the treatment process and lowers O&M costs associated with these 
disruptions.  

Using the clarifiers for these purposes helps lower O&M costs and levels manpower 
needs. 

The mechanical components of both clarifiers - arms, scum boxes, and motors - should 
be replaced in the first 5 planning years. This can be done in stages over subsequent 
years if needed. 

5.6 Construct New Headworks Building (2020-2025) 
It is recommended that a new Headworks Building with screening and grit facilities be 
constructed while the existing building remains operational. The facility will be designed 
to have a two channel screening facility with one screen installed and a bypass channel 
with a 1-inch coarse screen. A second mechanical screen could be installed in a future 

78 



City of Soldotna 
Wastewater Facilities Master Plan 

phase. Manufacturer cut sheets for screening and grit equipment have been included in 
Appendix B for reference. 

Given the extent of the renovation and cost that would need to take place to utilize the 
current structure as a headworks it would be much simpler, cleaner, and cost effective to 
construct a new Headworks facility. The existing screening and grit removal equipment is 
at the end of its useful life and should be replaced with new, more efficient equipment as 
the old equipment fails and requires more operational attention. The new headworks 
building would include a new influent pump station, new screening and grit facilities and 
could be constructed without disruption to the existing headworks. Once the new 
headworks is brought on-line, the existing building could be refurbished or demolished 
based on City needs. 

5.7 Aeration Basin Modifications (2020-2025) 
Preliminary process calculations indicate that near the end of the planning horizon 
(2035), the existing number of diffusers in the aeration basins may be insufficient to meet 
projected air demands. It is likely, however, that the City will need to replace the existing 
diffusers before the end of the planning horizon. It is recommended that the City plan on 
adding more diffusers with the next diffuser replacement – which would be approximately 
10 years out given the typical life span of diffusers. Other process modifications may be 
considered at the time of diffuser replacement to enhance nutrient removal capabilities. 

5.8 Aerobic Digester and Dewatering Modifications (2020-
2025) 
The existing aerobic digester is too small to achieve significant VSS destruction 
(currently get approximately 15%) or comply with pathogen reduction requirements. The 
latter however is not required, and neither is VSS destruction, as the solids are lime 
stabilized and landfilled. As long as the current operation of landfilling the solids 
continues, then it is not recommended to make a significant capital investment to 
increase digester capacity.  

The overall digester operational cost could be optimized, however, by running the 
digester as a simple sludge storage tank followed by mechanical thickening upstream of 
dewatering. The existing belt filter press is nearing the end of its useful life and will 
require replacement within the planning horizon. The lime volume required to raise the 
pH to 12 is dependent on the amount of water in the sludge. Prethickening the sludge 
between 5% and 7% would reduce the water in the sludge before lime addition by up to 
80%. The existing digester could be functionally subdivided into aerated WAS storage 
and mechanically mixed thickened WAS storage to which the lime would be added. 
Alternatively, a small drum thickener could be added after the digester and upstream of 
the dewatering unit. Using a small drum thickener and screw press, thickening and 
dewatering can be designed for 24/7 operation, which reduces equipment size and cost 
as well as the internal loads returned to the head of the plant. 

February 15, 2016 | 79 



City of Soldotna 
Wastewater Facilities Master Plan 

5.9 Refurbish/Demolish Existing Headworks Building 
(2025-2030) 
After bringing a new headworks building on-line, the City can re-evaluate the use of the 
existing building. As described above, the building would require significant electrical and 
mechanical upgrades to bring the building up to current standards. After being taken out 
of service as a headworks, the building could be used for cold storage, be upgraded or 
refurbished to house treatment unit processes that may be required in the future, or it 
may be decided that demolition of the structure makes the most sense in the future. 

5.10 Other Recommendations 
In addition to the capital improvements described above, there are several studies, on-
going sampling additions, and minor repairs and improvements to consider for the 
Soldotna WWTP. These could be implemented as soon as funding is available. The 
additional recommendations include: 

• Inflow and Infiltration Study: Maximum day and peak hour flows generally
correspond to significant rain events in the area; the peak hour flows can also be
exaggerated by multiple pump station discharges combining at the WWTP. The
peak flow seen at the plant in 2015 was approximately 3.16 MGD, which exceeds
the hydraulic capacity of several treatment plant processes. These high peak
flows can cause operational problems at the facility, particularly since they
generally come with a sharp increase in solids. Headworks processes, including
screening, grit removal, etc., have not be designed for the large peak flows
(exceeding approximately 2.7 MGD) and can be inundated with grit and inert
solids. During these peak events solids can make it through the preliminary
treatment units and settle out in the Aeration Basins, which ultimately requires
more frequent cleaning of the basins to maintain full capacity and operating
efficiency. Identifying and fixing the I&I issues would help alleviate the peak flows
to the WWTP and could help extend the life of older equipment, improve overall
treatment and operational efficiency, and potentially delay future plant capacity
upgrades.

• Additional Sampling: It is recommended that the City develop a routine sampling
plan as well as an influent characterization sampling plan to gather the necessary
data for future designs, capacity evaluations, or planning efforts. In addition to
the current sampling at the facility, it is suggested that the WWTP staff begin
testing for alkalinity (influent and aeration basins), ammonia (influent and through
the aeration basins), and TKN (influent).

• Miscellaneous Electrical Improvements: The electrical switchgear in the Control
Building is divided into two age classes of equipment. A new main service circuit
breaker, MCC feeder circuit breakers and the standby generator Automatic
Transfer Switch sections were installed in a single switchgear lineup with the new
diesel-fired generator upgrade within the last five years. The second class of
equipment is the MCCs (MCC-1 and MCC-310) and other switchgear installed
during the original construction and near the end of their useful life. The original
MCCs should be considered for replacement as part of another upgrade project

80 



City of Soldotna 
Wastewater Facilities Master Plan 

(dewatering upgrades, etc.) or done as a stand-alone project over the course of 
the 20-year planning horizon. 

• Another recommended electrical improvement is to upgrade the control
panel/PLC for the UV system to allow the unit to be incorporated into the plant
SCADA system.

• Miscellaneous Mechanical Improvements: The building contains a gas-fired
boiler that serves hydronic unit heaters in the southeast corner, and baseboard
heaters in the generator room and the second floor. A make-up air system it still
in place although not operational, as the heating coil has been disconnected. The
gas system within the building is medium pressure (regulated to 2 psig at the
meter outside) with pressure regulators at each heating unit. The pressure
regulators within the building have relief vent openings into the building. Current
code requires that regulator vents be routed outside the building unless the
regulators have a vent limiting feature. The gas meter at the control building also
serves other buildings via underground piping. One such connection to
underground on the south side of the building lacks a flexible connector, making
the piping vulnerable to damage due to ground settlement or seismic activity.

February 15, 2016 | 81 



City of Soldotna 
Wastewater Facilities Master Plan 

This page is intentionally left blank. 

82 



City of Soldotna 
Wastewater Facilities Master Plan 

6 Recommended Improvement Plan 
In developing recommendations for the improvement plan, proposed projects were 
evaluated for the severity of need, how each project would effect the other 
recommendations, potential cost savings and the ability to keep the WWTP in 
compliance with future demands. Based on this evaluation, projects were placed into a 
ranking and a proposed order of construction. The following sections describe this 
evaluation and final recommended improvements. 

6.1 Administrative Plan 

6.2 Staffing 

6.2.1 Current Workload 
The Soldotna utilities system, the combined water supply and distribution system, 
wastewater collection system, and wastewater treatment plant are operated and 
maintained by the same staff pool. Operators are cross trained between water and 
wastewater operations, and the staff works between each utility component. Therefore, 
staffing must be discussed in the context of the entire water and wastewater utility. 

The water and wastewater utility staff is responsible for the following activities: 

• Inspection of new water and sewer service connections installed by developers;

• Fulfillment of water and sewer pipe location requests;

• Operation and maintenance of the water supply and distribution systems,
including cross-connection surveillance;

• Twice-annual water main flushing;

• Fire hydrant maintenance;

• Operation, cleaning, and maintenance of the sanitary sewer collection system;

• Operation and maintenance of the wastewater treatment plant;

• Sampling and monitoring to meet all regulatory requirements, including:

• Water supply sampling,

• Wastewater plant influent and effluent sampling, and

• Dewatered wastewater sludge sampling;

• Reporting as required by water and wastewater regulations and permits;

• Development and implementation of computerized maintenance management
system for all utility equipment;

• Oversight of contractors hired to construct projects;

• Development and management of budgets and staff; and

February 15, 2016 | 83 



City of Soldotna 
Wastewater Facilities Master Plan 

• Maintenance of grounds, including snowplowing, at all water and wastewater
utility sites.

The facility plan that addressed utilities operation was completed in 2001. Table 21 
presents a comparison of general water, sewer, and wastewater treatment plant 
components operated by the utilities staff in 2001 and 2014. In general, systems and 
services have grown about 30% between 2001 and 2014. Several components 